
January, 2001
Oil lube Stat/1/2 Repair Manual 3 TAB: 11 HP Two-Stage Stationary

L1130GH2

Key No. Torque

* 12 145-165 in. -lb.

13 8 to 15 ft. - lb.

16 20 to 25 ft. - lb.

19 20 to 25 ft. - lb.

4

3

1
13

7

1611
10

15
24

6 5
23 25

22
21

20

17

18

2

27

14

19

12

26

14
13

27
8

9

*Pulley Set Screw



January, 2001
Oil lube Stat/1/2 Repair Manual 4 TAB: 11 HP Two-Stage Stationary

•See Pumps Tab

L1130GH2 (cont’d)

KEY NO. PART NUMBER DESCRIPTION
1                     * BAL-T39 TWO-STAGE COMPRESSOR PUMP
2 -------- 11 HP ROBIN ENGINE (SEE ENGINE DEALER)
3 CAC-1334-1 INSIDE BELTGUARD
4 CAC-1335 OUTSIDE BELTGUARD
5 AC-0509 UNLOADER VALVE
6 AC-0422 OUTLET TUBE 5/8"
7 AC-0485 BELTGUARD BRACKET
8 AC-0530 BELTGUARD BRACKET
9 BT-310 BELT (2 USED)
10 SSP-6461 ELBOW
11 SSP-529 BUSHING
12 PU-2903 PULLEY
13 91895680 SCREW ¼-20 X 0.75
14 CAC-1011 ELASTOMER BUSHING
15 SSP-535 ELBOW
16 SSF-3159 PUMP BOLT (4 USED) - 3/8”-16 X 2”
17 AC-0528 STIFFENER PLATE
18 SSF-8111-ZN ENGINE NUT (4 USED) - 3/8”-16
19 SSF-628 ENGINE BOLT (4 USED) - 3/8”-16 X 2.5”
20 GA-359 GAUGE
21 SSP-6820 TEE
22 TIA-4200 SAFETY VALVE
23 AC-0510 THROTTLE CONTROL ASSEMBLY
24 SSP-454 NIPPLE - 1/2 NPT X 2½”
25 SSP-7824 NUT/SLEEVE ASSEMBLY 5/8" (2 USED)
26 CAC-1343-1 STRAP
27 SSN-51 WASHER (5 USED)

NOT SHOWN
SS-2707 DRAIN VALVE
KK-4877 ISOLATOR KIT
SSF-8131 BELTGUARD NUT(4 USED)
SSF-953-ZN BELTGUARD SCREW (4 USED)
SST-100 ENGINE PULLEY KEY


